ICP Test Report Certification Packet

Company name: Littelfuse, Inc.

Product Series: L600 Series - 600V Fuse Block for Midget Fuses
Product #: L600xxx-xC

Issue Date: July 28, 2010

It is hereby certified by Littelfuse, Inc. that there is neither RoHS (EU Directive
2002/95/EC)-restricted substance nor such use, for materials to be used for unit parts, for
packing/packaging materials, and for additives and the like in the manufacturing processes.

In addition, it is hereby reported to you that the parts and sub-materials, the materials to be used
for unit parts, the packing/packaging materials, and the additives and the like in the manufacturing
processes, are all composed of the following components.

Issued by:

<Global EHS Engineer>

(1) Parts, sub-materials and unit parts
This document covers the L600 Series - 600V Fuse Block for Midget Fuse RoHS-Compliant
series products manufactured by Littelfuse, Inc.

< Raw Materials Used
Please see Table 1

(2) The ICP data on all measurable substances
Please see appropriate pages as identifed in Table 1

Remarks :




Table 1: List of Raw Materials covered by this report

Total Parts Raw Material Part Number Raw Material Description Page(s)
1 902-124 Headless Screw Set 3-7
2 902-122 Type B Self Tapping Philips 8-10
3 880-012 Copper Box Lug 11-16
4 100062 Fuse Clip 17-22
5 868-069 Fuse Block 23-25

Form 585-047 Rev. A

2/21/06




Intertek

Test Report Nunmber : TWNC00127040

Appl i cant : Littel fuse, Inc. Dat e . Sep 29, 2009
800 E. NORTHWEST HWY
DESPLAI NES | L 60016

Sanpl e Description:
One (1) group of submitted sarrpl es said to be :

Part Description . Headl ess Screw
(A) Base materi al
(B)Pl ating
Part Nunber . 902-124
Dat e Sanpl e Recei ved : Jul 30, 2009 / Sep 23, 2009
Date Test Started : Jul 31, 2009 / Sep 23, 2009

Test Conducted :
As requested by the applicant, for details please refer to attached pages.

Aut hori zed By:
On Behal f OF Intertek Testing Services
Taiwan Limted

This report shall not be reproduced
K. Y. Liang except in full, without the witten
Di rector approval of the | aboratory.
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Intertek Testing Services Taiwan Ltd.
8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.
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Intertek

Nunmber : TWNC00127040

Test Conduct ed

(I) Test Result Sunmary :

Test 't Result (ppm
esting em
(A | (B)
Heavy Met al
Cadmi um (Cd) content ND ND
Lead (Pb) content ND ND
Mercury (Hg) content ND ND
. 6+ . Negati ve Negati ve
Chromium VI (Cr®) content (nmg/kg with 50cnf) (< 0.02) (< 0.02)

Remar ks: ppm
ND
<

Parts per mllion based on weight of tested sanple = ng/kg
Not detected

Less than

mg/ kg with 50cnf = milligramper kilogramw th 50 square centinetre

Negative = A negative test result indicated positive observation
was not found at the time of testing.

Responsibility O Chemist :lrene Chiou / Kevin Liu/ Cathy Chen

Dat e Sanmpl e Received : Jul 30, 2009
Testing Period . Sep 23, 2009 To Sep 28, 2009

(I) RoHS Requirenent:

Restricted Substances Limts

Cadmi um (Cd) Cont ent 0.01% (100ppm
Lead (Pb) Content 0. 1% (1000ppm
Mercury (Hg) Content 0. 1% (1000ppm
Chromium VI (Cr®) Content 0. 1% (1000ppm

The above linmts were quoted from 2002/ 95/ EC and anendnent 2005/ 618/ EC f or
honbgeneous materi al .
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Test Conduct ed

(Im) Test Method:

Nunber

TWNC00127040

Testing ltem

Testi ng Met hod

Reporting Limt

Cadni um ( Cd)
cont ent

Wth reference to I EC 62321 edition
1.0: 2008 in clause 8/9/10, by

m crowave digestion until the tested
sanples are totally dissolved and
determ ned by | CP- CES.

2 ppm

Lead (Pb) content

Wth reference to | EC 62321 edition
1.0: 2008 in clause 8/9/10, by

nm crowave digestion until the tested
sanples are totally dissolved and
det ermi ned by | CP- CES.

2 ppm

Mercury (Hg)
cont ent

Wth reference to | EC 62321 edition
1.0:2008 in clause 7, by mcrowave

digestion until the tested sanples are

totally dissol ved and determi ned by
| CP- CES.

2 ppm

Chromium VI (Cr®
cont ent

Wth reference to | EC 62321 edition
1.0: 2008 in annex B, by boiling water
extraction and determ ned by UV-Vis
spectrophot onet er

0. 02

mg/ kg wi th 50cnf

Remark: Reporting limt

= Quantitation limt of analyte in sanple

8F., No. 423, Ruiguang Rd., Neihu District, Taipei 114, Taiwan, R.O.C.

Tel: (+886-2) 6602-2888 - 2797-8885 Fax: (+886-2) 6602-2400 - 6602-2401

Intertek Testing Services Taiwan Ltd.

PRAERSKEN LN
114 545 f Rk i 423 55 8 1L
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Intertek

Nunmber : TWNC00127040
Test Conduct ed

(IV) Measurenent Flowchart:

Test For Cd/ Pb/Hg/ Chrom um (VI)
Ref erence Standard : | EC 62321 edition 1.0: 2008

End O Report
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Nunmber : TWNC00127040

Test Conduct ed

Phot o
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Report No.: MX10-0928-Serie LE00XXX-XPQ
Date : 2010-05-31

TEST REPORT

APPLICANT

Littelfuse, S.A. de C.V.
Poder Judicial No. 1005, Col. Burécratas, Piedras Negras, Coahuila, C.P. 26020
Berenice Casas / Mario Falcén

SAMPLE DESCRIPTION

One (1) group of submitted samples said to be :

Sample Description NP

1) P/N: 902-122 Serie: L600XXX-XPQ

2) PIN: 903-117 Serie: LBOOXXX-XPQ
)
1

Item No. 4) PIN: 902-140 Serie LB0OXXX-XPQ
21) PIN: 868-069 Serie: L600OXXX-XPQ

Country of Origin NP

Buyer's Name NP

Supplier's Name NP

Date sample received 2010-04-20

Testing period 2010-04-29 to 2009-05-22

e e e e e e e e e e A 2 e e e sk e e e e e e e e e e o e e e e oo sk e e e e v e e e e e e e e vk ok ol e e ok o e e e e e e e e e e e e e e o 3 e ke o o ook e e e o

TEST CONDUCTED

As requested by the applicant, for details please refer to attached pages.

Fekdodk kkkdokkdok ok kokkhkkdodokhkdodokdokkdkdokkdokdokkokkddokddokdok ko k kododokkdokdok kodok dokododkodokok deod doddok kok ok ddokdok dokok

CONCLUSION

Testing item Conclusion Failed component| Failed result

1 P/N: 902-122 Serie: Pass . .
L600XXX-XPQ See Result summary

5 P/N: 903-117 Serie: Pass . .
L600XXX-XPQ See Result summary

4 P/N: 902-140 Serie Pass . .
L600XXX-XPQ See Result summary

o1 P/N: 868-069 Serie: Pass . .
L600XXX-XPQ See Result summary

Fekkkkkkhkkikkkdokkkhkhkkkhikhkikhhkkkhhhkkihkhhkhhhkikkhhhkihhhhdiohkhdhhkhkihhhkkhhkhhikkkkkirkiikikiirk

Itis prohibited the total or partial reproduction of this document, as well as any modification or alteration in no of its parts without the previous authorization of Intertek Testing
Services de México, S.A. de C.V. On the contrary Intertek reserves the right of coming from legal form against that (it is) they are responsible (s). -
The results that appear in this report belong solely to (s} shows (s) analyzed (s).

Intertek Testing Services de México, S.A. de C.V. ' (J U 2

Blvd. Manuel Avila Camacho No. 182 Col. Lomas de Chapultepec
C.P. 11650, México, D.F. Tel.: 50912150 Fax: 55407863

www.intertek.com
1°. Emisién Junio 2005, 1° Revisién Junio 26, 2009. ILTA/003/GENS-F8
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TEST CONDUCTED

. One (1) group of submitted samples said to be :

1) P/N: 902-122 Serie: LEOOXXX-XPQ
2)- P/N: 903-117 Serie: LEOOXXX-XPQ
4) P/N: 902-140 Serie LBOOXXX-XPQ

TEST RESULT SUMMARY FOR RoHS DIRECTIVE :

Report No.: MX10-0928-Serie L600XXX-XPQ

Date : 2010-05-31 -

TESTING ITEM © RESULT (ppm) - Limit #

(1) (2) (4)
Cadmium (Cd) content 58,493 25,093 15,321 0,01% (100 ppm)
Lead (Pb) content 17,26 5,70 3,661 0,1% (1000 ppm)}
Mercury (Hg) content ND ND ND 0,1% (1000 ppm)
Chromium (VI) (Cr6+) 0,210 ND 0,043 0,1% (1000 ppm)

itis prohibited the total or partial reproduction of this document, as well as any modification or alteration in no of its parts without the previous authorization of Intertek Testing

Services de México, S.A. de C.V. On the contrary Intertek reserves the right of coming from legal form against that {it is) they are responsible (s).

The results that appear in this report belong solely to (s) shows (s} analyzed ().

Intertek Testing Services de México, S.A. de C.V.

Blvd. Manuel Avila Camacho No. 182 Col. Lomas de Chapultepec
C.P. 11650, México, D.F. Tel.: 50912150 Fax: 55407863

www.intertek.com
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Report No.: MX10-0928
Date: 2010-05-31

MX10-0928-01

Intertek Testing Services de México, S.A. de C.V.

Blvd. Manuel Avila Camacho No. 182 Col. Lomas de Chapultepec
C.P. 11650, México, D.F. Tel.: 50912150 Fax 55407863
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Intertek

TEST REPORT NUMBER : TWNC00104282

APPLI CANT: LI TTELFUSE, | NC. DATE : JAN 19, 2009
800 E. NORTHWEST HWY
DESPLAI NES | L 60016

SAMPLE DESCRI PTI ON:
ONE (1) GROUP COF SUBM TTED SAVPLES SAI D TO BE :

PART DESCRI PTI ON : COPPER BOX LUG
PART NUMBER . 880-012

FACI LI TY . PI EDRAS

DATE SAMPLE RECEI VED : JAN 14, 2009
DATE TEST STARTED : JAN 14, 2009

Rk S I b Sk O R R R R bk S Sk S S Rk bk Sk S SR Rk Sk b b S kR e b b bk R S R I e Sk b Ok Rk kS O

TEST CONDUCTED:
AS REQUESTED BY THE APPLI CANT, FOR DETAI LS PLEASE REFER TO ATTACHED PACES.

R Rk b b I R IR IR R S Ik ek Sk R AR Sk kSR SRR Ik R ok b e kR Rk kR Rk kR I e Ik ko

AUTHORI ZED BY:
ON BEHALF OF | NTERTEK TESTI NG SERVI CES
TAIWAN LI M TED

TH S REPORT SHALL NOT BE REPRCDUCED
K. Y. LIANG EXCEPT I N FULL, W THOUT THE WRI TTEN
DI RECTOR APPROVAL OF THE LABORATCRY.
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Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.
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Intertek

NUMBER : TWANC00104282
TEST CONDUCTED

(I) TEST RESULT SUWVARY :

RESULT (ppm
TESTI NG | TEM SI LVER METAL
HEAVY METAL
CADM UM ( Cd) CONTENT ND
LEAD (Pb) CONTENT 11
MERCURY (Hg) CONTENT ND
CHROM UM VI (Cr %) CONTENT ND

PARTS PER M LLI ON BASED ON WEI GAT OF TESTED SAMPLE
NOT DETECTED

REMARKS : ppm
ND

RESPONSI Bl LI TY OF CHEM ST: | RENE CHI QU / KEVIN LIU

DATE SAMPLE RECEI VED : JAN 14, 2009
TESTI NG PERI CD - JAN 14, 2009 TO JAN 17, 2009

(II) ROHS REQUI REMENT :

RESTRI CTED SUSTANCES LIMTS
CADM UM ( Cd) 0.01% (100ppm
LEAD ( Pb) 0. 1% ( 1000ppm)
MERCURY ( Hg) 0.1% (1000ppm
CHROM UM (V1) (Cr %) 0. 1% ( 1000ppm)

kkhkkhkkhkkhkkhkkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkikhkhkhkikikikikikikikikikikikikikik*
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Intertek

TEST CONDUCTED

(M) TEST METHOD :

NUVBER

TWNC00104282

TESTI NG | TEM

TESTI NG METHCD

REPCRTI NG LIM T

CADM UM ( Cd) CONTENT

W TH REFERENCE TO | EC 62321-
111/95/CDV I N CLAUES 8/9/10, BY

M CROMVE DI GESTI ON UNTI L THE TESTED
SAMPLES ARE TOTALLY DI SSOLVED AND
DETERM NED BY | CP- CES

2 ppm

LEAD (Pb) CONTENT

W TH REFERENCE TO | EC 62321-
111/95/CDV I N CLAUES 8/9/10, BY

M CROMVE DI GESTI ON UNTIL THE TESTED
SAMPLES ARE TOTALLY DI SSOLVED AND
DETERM NED BY | CP- CES

2 ppm

MERCURY (Hg) CONTENT

W TH REFERENCE TO | EC 62321-
111/95/CDV I N CLAUES 7, BY M CROMAVE
DI GESTI ON UNTI L THE TESTED SAMPLES
ARE TOTALLY DI SSOLVED AND DETERM NED
BY | CP- CES

2 ppm

CHROM UM VI ( Cr %)
CONTENT

W TH REFERENCE TO USEPA 3060A &
7196A, BY ALKALI NE DI GESTI ON AND
DETERM NED BY WV-VI S
SPECTROPHOTOMVETER

1 ppm

REMARKS REPORTI NG LIMT = QUANTI TATION LIMT OF ANALYTE | N SAVPLE
TESTS WERE CONDUCTED W TH REFERENCE TO 111/ 95/ CDV VERSI ON 2007-
10-12 WHICH IS STILL A DRAFT METHOD AND SUBJECT TO FUTURE
CHANGES PRI CR TO PUBLI CATI ON.

kkhkkhkkhkhkkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkrkrkrkkkx*x

Intertek Testing Services Taiwan Ltd.

8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.

2EABRBROERAT
114 BibTh R ER L 423 5 8 1
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410

PAGE 3 OF 6




Intertek

NUMBER : TWANC00104282
TEST CONDUCTED
(IV) MEASUREMENT FLOWCHART:

TEST FOR Cd/ Pb/ Hg
REFERENCE STANDARD : | EC 62321 (111/95/ CDV)

SAMPLI NG GRI NDI NG OR
CUTTI NG

v

FOR DI FFERENT MATERI AL,
DI GEST THE SAMPLE W TH
APPROPRI ATE ACI D!

v

CONFI RM THE TESTED
SAMPLES ARE TOTALLY
DI SSOLVED

MAKE UP W TH DEI ONI ZED
WATER

(ANALYZED BY | CP- CES>

REMARKS:
*1: LI ST OF APPROPRI ATE ACID:
MATERI AL ACI D ADDED FCR DI GESTI ON
PCLYMERS HNG; HO |, HF, H,0, H;BO;
METALS HNG; HO |, HF
ELECTRONI CS HNG; HO |, H,O, HBF,

kkhkkhkkhkkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkrkhkrkdkrkkrkxkx*x
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Intertek

TEST CONDUCTED
(IV) MEASUREMENT FLOWCHART:

TEST FOR CHROM UM (V1)

CONTENT

REFERENCE STANDARD : USEPA 3060A/ 7196A

NUVBER

SAMPLI NG GRI NDI NG OR CUTTI NG

v

VEI GH SAMPLE AND ADD
EXTRACTI ON REAGENT

v

EXTRACT AT HOT PLATE BY
APPROPRI ATE TEMP.

v

COOL AND FI LTER THE EXTRACT

v

MAKE UP W TH DEI ONI ZED WATER
AND ADD DI PHENYL- CARBAZI DE

SOLUTI ON

< ANALYZED BY W-VI S >

kkhkkhkkhkkhkkhkhkkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhkhk ik khkhkhkhkhkhkhkhkhkhkhk ik khkhkhkhk k k k k khk k ki k k k k k ki, k k ****%

Intertek Testing Services Taiwan Ltd.

8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.

SENFERREHERAF
114 AT POHIBH RS 423 3 8 12

Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410

TWNC00104282

END OF REPORT

PAGE 5 OF 6



Intertek

NUMBER : TWANC00104282

TEST CONDUCTED

PHOTO
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Intertek

TEST REPORT

NUMBER

APPLICANT: LITTELFUSE, INC. DATE
800 E. NORTHWEST HWY
DESPLAINES IL 60016

SAMPLE DESCRIPTION:

ONE (1) GROUP OF SUBMITTED SAMPLES SAID TO BE :

PART DESCRIPTION

CLASS CC FUSE CLIP

PART NUMBER 100062
FACILITY : PIEDRAS

DATE SAMPLE RECEIVED : JAN 14, 2009
DATE TEST STARTED JAN 14, 2009

TWNC00104284
JAN 19, 2009

FEIIAEAEAAIAEAAIAIAEAAAIAIAAIAIAAAAIAXAAAIAAAAIAIAAAIAAAAIAIAAhAIAAhAhhhkhhhhdhhhdirhthrhhhhihihhihhhiikix

TEST CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS PLEASE REFER TO ATTACHED PAGES.

AEAEETAEXEAXTAAXTAAXAXTAEXTXAXAAXAXAAEXAXAXAAXTAXAAXAXAIAAIXAIAXAAIXAAIAAITIAXAAXAA XA AITAXAIXAAAIXAIIAIxALAAddidxx

AUTHORIZED BY:

ON BEHALF OF INTERTEK TESTING SERVICES

TAIWAN LIMITED

K. Y. LIANG
DIRECTOR

THIS REPORT SHALL NOT BE REPRODUCED
EXCEPT IN FULL, WITHOUT THE WRITTEN
APPROVAL OF THE LABORATORY.

Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.
2ENBERBRDARAR
114 Bt RHEERJEEE 423 37 8 42
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410
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Intertek

NUMBER : TWNC00104284
TEST CONDUCTED

(1) TEST RESULT SUMMARY :

RESULT (ppm)
TESTING 1TEM SILVER METAL
HEAVY METAL
CADMIUM (Cd) CONTENT ND
LEAD (Pb) CONTENT 11
MERCURY (Hg) CONTENT ND
CHROMIUM VI (Cr®Y) CONTENT ND

PARTS PER MILLION BASED ON WEIGHT OF TESTED SAMPLE
NOT DETECTED

REMARKS = ppm
ND

RESPONSIBILITY OF CHEMIST: IRENE CHIOU / KEVIN LIU

DATE SAMPLE RECEIVED : JAN 14, 2009
TESTING PERIOD : JAN 14, 2009 TO JAN 17, 2009

(II) ROHS REQUIREMENT :

RESTRICTED SUSTANCES LIMITS

CADMIUM (Cd) 0.01% (100ppm)
LEAD (Pb) 0.1% (1000ppm)
MERCURY (Hg) 0.1% (1000ppm)
CHROMIUM (VI)(Cr®) 0.1% (1000ppm)

B o b o o o o o o o o o o R R R
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Intertek

TEST CONDUCTED

(M) TEST METHOD :

NUMBER

TWNC00104284

TESTING ITEM

TESTING METHOD

REPORTING LIMIT

CADMIUM (Cd) CONTENT

WITH REFERENCE TO 1EC 62321-
111/95/CDV IN CLAUES 8/9/10, BY
MICROWAVE DIGESTION UNTIL THE TESTED
SAMPLES ARE TOTALLY DISSOLVED AND
DETERMINED BY ICP-OES

2 ppm

LEAD (Pb) CONTENT

WITH REFERENCE TO 1EC 62321-
111/95/CDV IN CLAUES 8/9/10, BY
MICROWAVE DIGESTION UNTIL THE TESTED
SAMPLES ARE TOTALLY DISSOLVED AND
DETERMINED BY ICP-OES

2 ppm

MERCURY (Hg) CONTENT

WITH REFERENCE TO 1EC 62321-
111/95/CDV IN CLAUES 7, BY MICROWAVE
DIGESTION UNTIL THE TESTED SAMPLES
ARE TOTALLY DISSOLVED AND DETERMINED
BY I1CP-OES

2 ppm

CHROMIUM VI (Cr®")
CONTENT

WITH REFERENCE TO USEPA 3060A &
7196A, BY ALKALINE DIGESTION AND
DETERMINED BY UV-VIS

SPECTROPHOTOMETER

1 ppm

REMARKS : REPORTING LIMIT = QUANTITATION LIMIT OF ANALYTE IN SAMPLE
TESTS WERE CONDUCTED WITH REFERENCE TO 111/95/CDV VERSION 2007-

10-12 WHICH

CHANGES PRIOR TO PUBLICATION.

FhIIhIhAhkhhkhhkhhkkhkhkkhhkkhhkhhkkhhkhhhhkkhkhkkhhkkhhkkhhkkhkhkkhkhkkhkkhkkhkhkkhkkhkkhkkhkkhkkhkkhkhkkhkkhkkhkkhkkhkkhkkhkhkhkhkkhkhkhkhkhkhkhkhkhkhkhkhkxkxx

Intertek Testing Services Taiwan Ltd.

8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.

2EABRBROERAT
114 BibTh R ER L 423 5 8 1
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410

IS STILL A DRAFT METHOD AND SUBJECT TO FUTURE
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Intertek

NUMBER : TWNC00104284
TEST CONDUCTED
(IV) MEASUREMENT FLOWCHART:

TEST FOR Cd/Pb/Hg
REFERENCE STANDARD : IEC 62321 (111/95/CDV)

SAMPLING/GRINDING OR
CUTTING

v

FOR DIFFERENT MATERIAL,
DIGEST THE SAMPLE WITH
APPROPRIATE ACID™

v

CONFIRM THE TESTED
SAMPLES ARE TOTALLY
DISSOLVED

v

MAKE UP WITH DEIONIZED

WATER
<:::ANALYZED BY ICP—OEs:::>

REMARKS :
*1: LIST OF APPROPRIATE ACID :
MATERIAL ACID ADDED FOR DIGESTION
POLYMERS HNO3 HCI ,HF ,H,0, H3BO3
METALS HNO3; HCI ,HF
ELECTRONICS HNO3 HCI ,H,0, HBF,

FhAhIhkhkhkhhkhkhkhkhkhkhkhkkhkhkhkhkhhkhhhkhhhkhkhhkhkhhkhhhhhkhkhhhhkhkhhkhhhhkhhkhhkhhkhhkhhhkhkhkkhkhkhkhkhkhkhkhkhkhkxkxkx
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Intertek

NUMBER : TWNC00104284
TEST CONDUCTED
(IV) MEASUREMENT FLOWCHART:

TEST FOR CHROMIUM (V1) CONTENT
REFERENCE STANDARD : USEPA 3060A/7196A

SAMPLING/GRINDING OR CUTTING

v

WEIGH SAMPLE AND ADD
EXTRACTION REAGENT

v

EXTRACT AT HOT PLATE BY
APPROPRIATE TEMP.

v

COOL AND FILTER THE EXTRACT

v

MAKE UP WITH DEIONIZED WATER
AND ADD DIPHENYL-CARBAZIDE
SOLUTION

< ANALYZED BY UV-VIS >

B R o R R R R R R R R R R R R R R R R

END OF REPORT

PAGE 5 OF 6

Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.
2ENBERBRDARAR
114 Bt RHEERJEEE 423 37 8 42
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410



Intertek

NUMBER : TWNC00104284

TEST CONDUCTED

PHOTO

PAGE 6 OF 6

Intertek Testing Services Taiwan Ltd.
8/F., No. 423, Ruiguang Road, Neihu District, Taipei 114, Taiwan, R.O.C.
2ENBERBRDARAR
114 Bt RHEERJEEE 423 37 8 42
Tel: (+886-2) 6602-2888 2797-8885 Fax: (+886-2) 6602-2410



O

Report No.: MX10-0928-Serie LE00XXX-XPQ
Date : 2010-05-31

TEST REPORT

APPLICANT

Littelfuse, S.A. de C.V.
Poder Judicial No. 1005, Col. Burécratas, Piedras Negras, Coahuila, C.P. 26020
Berenice Casas / Mario Falcén

SAMPLE DESCRIPTION

One (1) group of submitted samples said to be :

Sample Description NP
1) P/N: 902-122 Serie: L600XXX-XPQ
2) PIN: 903-117 Serie: LBOOXXX-XPQ

Item No. 4) P/N: 902-140 Serie L600XXX-XPQ
21) PIN: 868-069 Serie: LB00OXXX-XPQ

Country of Origin NP

Buyer's Name NP

Supplier's Name NP

Date sample received 2010-04-20

Testing period 2010-04-29 to 2009-05-22

e e e e e e e e e e A 2 e e e sk e e e e e e e e e e o e e e e oo sk e e e e v e e e e e e e e vk ok ol e e ok o e e e e e e e e e e e e e e o 3 e ke o o ook e e e o

TEST CONDUCTED

As requested by the applicant, for details please refer to attached pages.

Fekdodk kkkdokkdok ok kokkhkkdodokhkdodokdokkdkdokkdokdokkokkddokddokdok ko k kododokkdokdok kodok dokododkodokok deod doddok kok ok ddokdok dokok

CONCLUSION

Testing item Conclusion Failed component| Failed result

1 P/N: 902-122 Serie: Pass . .
L600XXX-XPQ See Result summary

5 P/N: 903-117 Serie: Pass . .
L600XXX-XPQ See Result summary

4 P/N: 902-140 Serie Pass . .
L600XXX-XPQ See Result summary

o1 P/N: 868-069 Serie: Pass . .
L600XXX-XPQ See Result summary

Fekkkkkkhkkikkkdokkkhkhkkkhikhkikhhkkkhhhkkihkhhkhhhkikkhhhkihhhhdiohkhdhhkhkihhhkkhhkhhikkkkkirkiikikiirk
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Services de México, S.A. de C.V. On the contrary Intertek reserves the right of coming from legal form against that (it is) they are responsible (s). -
The results that appear in this report belong solely to (s} shows (s) analyzed (s).
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TEST CONDUCTED
One (1) group of submitted samples said to be :
21) P/N: 868-069 Serie: LBOOXXX-XPQ

TEST RESULT SUMMARY FOR RoHS DIRECTIVE :

Report No.: MX10-0928-Serie LE00OXXX-XPQ
Date : 2010-05-31

Q RESULT (ppm)

ND

TESTING ITEM Limit #
(21)
Cadmium (Cd) content ND 0,01% (100 ppm)
Lead (Pb) content 13,39 0,1% (1000 ppm)
Mercury (Hg) content ND 0,1% (1000 ppmy}
| Chromium (VI) (Cr*) 0,1% (1000 ppm]

Monobromobiphenyl (MonoBB) ND -
Dibromobiphenyl (DiBB) ND -
Tribronﬁobiphenyl (TriBB) ND
Tetrabromobiphenyl (TetraBB) ND -—
Pentabromobipheny! (PentaBB) ND
Hexabromobiphenyl (HexaBB) ND —
Heptabromobiphenyl (HeptaBB) ND -
Octabromobiphenyl (OctaBB) ND -—
Nonabromobipheny! (NonaBB) ND -
Decabromobiphenyl (DecaBB) ND

Monobromodiphenyl (MonoBDE) ND ——
Dibromodiphenyl (DiBDE) ND —
Tribromodiphenyl (TriBDE) ND —
Tetrabromodiphenyl (TetraBDE) ND - -
Pentabromodipheny! (PentaBDE) ND —
Hexabromodiphenyl (HexaBDE) ND —
Heptabromodiphenyl (HeptaBDE) ND -
Octabromodiphenyl (OctaBDE) ND —
Nonabromodiphenyl (NonaBDE) ND —
Decabromodiphenyl (DecaBDE) ND e

Itis prohibited the total or partial reproduction of this document, as well as any modification or alteration in no of its parts without the previous authorization of Intertek Testing
Services de México, S.A. de C.V. On the contrary Intertek reserves the right of coming from legal form against that (it is) they are responsible (s).
The results that appear in this report belong solely to (s) shows (s) analyzed (s).
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Report No.: MX10-0928
Date: 2010-05-31

MX10-0928-21

2

For

Intertek Testing Services de México, S.A. de C.V.

Blvd. Manuel Avila Camacho No. 182 Col. Lomas de Chapultepec
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